REPAIR PARTS CATALOG

=015 0

' Zone Cmmander®

MODELS:
ZS3301  Z84301 235301 256301 ZS7301 258301
ZSR3301 ZSR4301 ZSR5301 ZSR6301 ZSR7301 ZSR8301
ZP3301  ZP4301 ZP5301 ZP6301 ZP7301 ZP8301
ZPR3301 ZPR4301 ZPR5301 ZPR6301 ZPR7301 ZPR8301
Z5S83301 Z8S5301
ZSSR3301 ZSSR5301

ZSP3301 - ZSP3301

ZSPR3301 ZSPR5301

) © IMPORTANT!
. Repairs cannot be purchased retail direct from
factory. Order through your Brillfon dealer.

BRILLION IRON WORKS, INC.
BRILLION, WISCONSIN 54110

1200rev10-14-05 . 6K688




"REPAIR PARTS

CONTENTS

Double Frame ASSEMDIY ..o e e e 2,3
Single Frame ASSEMDBIY ... et 3a, 3b
COUHEE ASSEMDIY ..ooiii e e e re e b s et ae e st e ae s tneee e nrbaneenin 4,5
Gage Wheel ASSEIMDIY ..iii e e ettt et an et e sate s ranes 6,7

HTKB51 Gage WHEel Kit . ...oivviers ittt eae e sae e 7a, 7b
I T 1= 1 £ OO PP PUSPO Te-7f
Auto-Reset Shank AsSSembBlY .o 8, 9a, 9a&b
Shear Bolt Shank ASSembIY ..o e 10, 11, 11a&b
Point & Wearstrip OplIONS ..o sse et e e e s e e rrr e nnnrres 12,13
ROW MEIKET Kt 11ovviieiireeie et es ettt s et s e ba e e baas e b s e e st abe e e e e bcne e b be s anneenas 14, 15
Row Marker HydrauliCs ......ccoooriir it e e 16, 17
SUPPOIE A KIS oeiiii et e r e e e aa et te e atra et eneeas 18, 19
D S KIS o oeeeiiieeee s eeee et e e et er e ea s e r et e e e e ettt bt et e ab b e e et eeee et reeeeeaeeteeaeeeenaeanaanean 20, 21
Basket, Ductile & Optimizer Wheel KIS ....cccoooiiiiiiicr e 22,23
Warning Light Kit ..o e 24
HYAraulic CYINUET (oo e et et esses e nesscnesne s rees e nersanns 25
[MTIEX e neettistent ittt frett s s e et ea b bbb bbb bA 5 bbb 4ot b ate 4t b bbn b E S8 e e 44 e e e e e e s st e s nbeeaeeeaaeeeasrnnnnneennns 26

- @
%@ 35\&\\(//

1200rev11-27-02 ~ Pagel 6K688



10£8 91 LOLE B4Z

LOEY 01 LOEE JZ

H0E8E O LOZE ¥SZ

L0€8 21 LOEE S22
8300w

HIANVANOD
ANOZ

ey is

AYNNYW
_5:401v¥3d0

O

/

ve

(7 OiETS RN
"NOLLOV NI 38V SLEVd 30 INIHOVIN 3THM 30v1d NI SAT3IHS ONY SO8vRS Tiv d334 0 A
"WOLOVHL WOES QIHILIHNN NIHM INBWSAOW LNSATH OL LNIWI 1t Y0018 6
‘SIWNAIO0EE LOTHHOD MO THINVI S0 LYHRH0 IHL MIIATE
BHIHOVIN SHL S0 NOILYYEAO B4vS 3L Nt SHOLYEE0 TTv LOMSLSNI °
'SAVAMOVOY DFIENd NO SHIHIVI BHI DN LHOSSNYIL NZHM SMYT TV HLIM ATdNO0 *
SNIJIL QOAY O STAEND CGNMOYY GNY 'STHH S0IS ‘GMNOMD HONOH H3A0 ATMOTS 3ARIG
‘SENYHE FHL ONISN HO SNENL dHYHS SN IHOJ38 NMOT MOTS -
"ONILYRECO GNY DNIHOLIH DNISNG INHIVIN WOYS AVMY SNOSYRG TTY oF33 -
38N NELON N3HM SHIVTH MO [NFULSACTY BV
0L ONNOYS THL OL SNIHOVA THL MEMOT 3O ONHIMOT CONIANINA LNSAZd
0L SININODINOD QISIVY ATIOINYHOZN B0 ATIVOIHWEOAH TI¥ dn YOO8 *
"BNIHOVIN BHL NO IO OL SHIHLO MOTTV ¥O 3GHY LON 00
"HNOH HZd ST S1 N7HL H2USVS LHOJSNVEL EO MOL LON 00
"NOLLOWE NI SI NIHDYYI NSHM HIVAZH B0 ISraY 3Lyian LoN 0d

we Mg

v o el

£00T yoJen

Aquwssse uid

ouoZ ]

o} toud

NIVAW ANY 'SENE 3did ‘$9715v0
G3ENA 30 NOLLYDO™T ONY Hid30 JHL
ANIWHALIC "S3IIAEIS ONLLIXSIA
ONY SNOLLIONOD SNOYSONVA
SNISAYD SALUTILLO CNNOYOAUIARN
FOVWYA NVYD NOLLYEAJO 1Ll 4333

Mo

\*

szave  NOUWVHIHO 230338 S3TL J

{

6K688

Page 2

1200rev2-10-04



DOUBLE FRAME ASSEMBLY
Index Part No.
No. No. Description Req'd. Weight
1 8K392 Frame Weldment, 150" (3 & 4 shank models) 1 910.0
8K393 Frame Weldment, 210" (5 & 6 shank models) (shown) 1 1112.0
8K394 Frame Weldment, 270" (7 & 8 shank models) 1 1365.0
2 | 3K177 Stand Mount 2 17.97
3 13K179 Stand 2 30.28
4 | 5CO77 Clevis Pin-3/4 x4 2 52
5 65J448 Hairpin Cotter 2 .05
6 1C714 Cotter Pin 2 .03
7 3K176 U-Bolt - 3/4" 5x7 4 +Zcoulter asm 2.20
8 1C211 Lock Washer, 3/4" Med. 8 +4/coulter asm
9 1C210 Nut, 3/4-10NC Reg. 8 +dfcotilter asm
10 16D529 Clevis Pin-1x4 1/2 1 1.30
11 5D110 Kiik Pin 1 A0
12 | 5D157 Sleeve 1 .20
13 8K398 Pin Assembly, 1 1/8" dia. (Cat. ll) Z 275
8K399 Pin Assembly, 1 7/16” dia. (Cat Ill) 2 4.5
3K174 Pin - 1 1/8 x @ 1/4 (Prior to March ‘03) 2 2.54
t4 14722 Klik Pin - 7/16 (Prior to March ‘03) 2 20
15 | 8D425 Spacer {used only in models without block] 2 1.60
16 | 5D158 Sleeve [after March ‘03, small frame models only] 2 .50
17 6KG678 Coulter Bracket 1 lea. coulter 34
18 3J358 Set Screw, 5/8-11 NC x 17 - sg. Hd. Cup Pt. 3 fea. coutlter .16
19 23431 Decal - Amber Reflective 2 -
20 2J430 Decal - Red Reflective 2 -
21 8J310 Decal - Caution List 1 -
22 4K103 Decal - BRILLION 2 -
23 | 6K800 Decal - ZONE COMMANDER® 2 -
24 7 6K950 OPERATOR'S MANUAL 1 -
25 1K089 Decal Bracket 2 1.6
26 5J912 Capscrew, 5/8-11 NC x 9 1/2" 1 -
27 1B166 Lockwasher, 5/8” 1 .02
28 | 1C392 Nut, 5/8-11 NC 1 07
- | 3K814 Set Back Kit, {OPTIONAL) (includes items 29-32) 1 /shank 65.00
29 3K802 Set Back Bracket 1 58.05
30 | 3K176 U-bolt, 3/4" 4 2.20
31 16211 Lockwasher, 3/4” 8 -
32 [1C210 Nut, 3/4~10 NC 8 -
33 | 8Ch28 HHCS, 1/2-13 NCx 3" Gr. 5 2
34 | 5C392 Lock Nut, 1/2-13 Stover 2
35 | BK349 Manual Cannister 1
36 | BK350 Hose Clamp #56 2
37 8K645 Canister Bracket 1
38 1J801 U-Bolt, 5/8-11 x 8 1/2" 1
39 10122 Flat Washer, 5/8" 2
40 | 5C461 Lock Nut, 5/8-11 2
41 8K829 Decal, Deep Till Caution 1
1200rev9-3-04 Page 3 6K688



D1ooiq gg
noyiim
siopoul

ul Aju
pasn-z|

| osavg

LOER 03 L0EE WdZ
LOEB @1 LOEE JT
H0EZ O3 LOEE WSZ
LOER OF LOCE S7

HIANVApow

Ry

TYNNVIN o
SHOLYHIAC

/

LZ

\\.

HGLENE L HOHS QIHDILHNA NIHA ANIVIIACH LNIASEd OL ANINS W X018 6
SIYN0320ND SI3VE00 YO0 TR S H0LVHEI0 3HL MAIAIY

SNHIYH IR 20 NOILYEEdO Fd¥S SHL NI SHOLYHIL0 TTv 12058158 '8

SAYMOYOH
D118 NO INIHOVIH BHE SRULHOLENTEL NIHA ST TV HERA Ar0D L

ONIETEISD ONY DNIHDLIH SNIENG
23NN
OL ONNOND JHL OL INHDIVIN IHL i

e NOLLYHAMO JHO438 8T
NIVHG ANV ‘SN Tdid “sT78YD
438N8 20 NOLLYQOT GNY H1430 301
SNINHT LT "SADIAHAS DN ENHSIC
QNY SNOLLIONOD SNOHISNYE
DNISRYD SAELFILLN ONAOUSHIAANT
JOVAVA NV NOLLYHAdO T d33G

.za:n.j/

NI S8 S1H¥d BO SNIHIVA 3UHM 3D 21 SOTIHS ONY SOUVAD TV 5339 0

ST

\
N G@m@m&@

e

@

GKE88

Page 3a

1200rev2-10-04



SINGLE FRAME ASSEMBLY
Index | Part No.
No. No. Description Reqg'd Weight
1 7K431 Frame - 3 Shank {Shown) 1 572
BKB75 Frame - 5 Shank 1 639
2 84310 Decal - CAUTION 1 -
3 S I, " —
4 K177 Stand Mount 1 17.97
5 3K179 Stand 1 30.28
6 | 5CO77 Clevis Pin - 3/4 x 4 1 52
7 6J448 Hairpin Cotter 1 .05
8 1C714 Cotter Pin 1 .03
g 3K176 U-Bolt - 3/4" 5x7 2 220
10 | 1D424 Capscrew, 3/4-10 NC x 2" Long 4 37
11 6C729 Nut - 3/4-10NC 8 12
12 | 6D529 Clevis Pin-1x41/2 1 1.30
13 | 5D110 Klik Pin 1 10
14 5D157 Sleeve 1 20
15 K175 Pin Assembly -1 1/8 x 9 1/2" 2 2.54
16 1J722 Klik Pin - 7/16 2 .20
17 | 8D425 Spacer {nof used in conjunction with #7K263 block) 2 1.60
18 5D158 Sleeve 2 .50
19 3K786 Flat Washer, 3/4" 4 -
20 1C211 Lockwasher, 3/4”
21 20431 Decal - Amber Reflective 2 -
22 2J430 Decal - Red Reflective 2 -
23 1C210 Nut, 3/4” 2
24 | 4K103 Decal - BRILLION 2 -
25 B6K800 Decal - ZONE COMMANDERF 2 -
26 | 7K263 Block 2
27 | 6K689 OPERATOR'S MANUAL 1 14.591
- 3K813 Set Back Extension Kit (OPTIONAL-1 Per Shank) 65.00
- [tems 28, 8, 20 & 23
28 3K800 Set Back Extension 1 58.05
29 | 8K349 Manual Cannister 1
30 | 8K350 Hose Clamp #56 2
31 | 8K645 Canister Bracket 1
32 1J801 U-Bolt, 5/8-11 x 8 1/2" 1
33 | 1C122 Flat Washer, 5/8" 2
34 | 5C461 Lock Nut, 5/8-11 2
35 | 8K829 Decal, Deep Till Caution
1200rev2-10-04 Page 3b 6K688



Coulter Bracket prior to May 2003
--collars added 12-03 4 24

1200rev1-30-04 Page 4 6K688



COULTER ASSEMBLY
Index Part No.
No. No. Description Req'd. Weight
- 6KEL7 Coulter & Bracket Assembly (Includes 3K7889 & items 1-8
- 1 3K789 Coulter Assembly (includes items 9-35) 1 68.25
1 10211 Lockwasher, 3/4" 12 -
2 110210 Nut, 3/4-10 NC 12 -
3 ]11C392 Nut- 5/8-11NC 4 .07
4 | 3K770 Coulter Shank 1 28.75
b 34358 Set Screw, 5/8-11 NC x 2" - sq. Hd. Cup Pt. 3 .16
6 3K224 Coulter Blade - 20" Fluted 1
7 | 3K178 U-Bolf , 3/4-10 NC x 7 13/16" x 6 3/4" Deep 2 .80
8 6KG78 Coulter Bracket 1 -
9 44410 Spiral Pin - 3/8 x 3" 1
10 7C414 Grease Fitting - 1/4-28NF St. 2
11 3K350 Mounting Casting 1 8.70
12 3K354 Bushing 1
13 3K355 Spring 1
14 3K356 Spring Rod Sleeve 1
15 3K357 Washer, Coulter Spring 1
16 3K358 Nut - 3/4-10NC, Hex Nylock 1
17 1C869 Cotter Pin-1/4 x 2 1
18 | 6C406 Flat Washer - 1 1/4 SAE 1
19 3K351 Coulter Stop 1 .80
20 3K352 Set Screw - 5/8-11NC x 1" SQ. Head Cup Point 1 16
21 3K353 Spring Rod 1
22 | 3K359 Coulter Swing Arm 1
23 3K360 Bushing, Swing Arm 1
24 3K361 Nut -~ 3/4-10NC, Flange 1
25 | 3K362 Seal, Double Lip 1 05
26 [ 5C913 Bearing Cone 2 .30
27 | 5C914 Bearing Cup 2 .20
28 | 3K363 Hub 1 6.60
29 5C651 Washer 1 01
30 |4C839 Nut - 7/8-14NF Slotted Hex 1 A0
31 1C659 Cotter Pin-3/16x 1 1/2 1 -
32 | 6D337 Hub Cap 1 10
33 94558 Carriage Bolt - 1/2-13NC x 1 1/2 1
34 | 1C109 Lock Washer - 1/2" 1
35 | 1C390 Nut - 1/2-13NC Hex 1
36 | 8K896 Stop Collar 2 27
1200rev10-14-05 Page 5 BKGA8



6KG88

Page 6

1200reva02



GAGE WHEEL ASSEMBLY
Index Part No. Req'd/

No. No. Description Assem. Weight
1 3KTT7 Mount 1 40.00
2 7K821 Gage Wheel Arm 1 53.2
3K190 Gage Wheel w/ hub & spindle assembly {prior to Aug. 23, 2002] 1 41.80
3 94331 Hub & Spindle Assembly [items 4-13] 1 52.20
4 9J330 Spindle 1 5.31

1J378 Spindle (prior to Aug 23, 2002) 1
5 10273 Seal 1 05
6 5C480 Bearing Cone 1 .20
7 BC479 Bearing Cup 1 .20
8 1J390 Wheel Hub 1 8.60
9 5C911 Bearing Cone 1 .30
10 5C912 Bearing Cup 1 20
11 3C173 Stotted Nut - 3/4-16NC 1 .10
12 3C350 Cotter Pin 1 .
13 1J463 Hub Cap 1 20
14 8J790 Tire - 9.5L-15 6 Ply. (used on 3-, 4- & 5-shank models) 1 27.00
8J791 Tire - 11L-15 8 Ply. {used on 6-, 7- & 8-shank models) 1 38.00
15 6J189 Wheel - 15 x 8 LB, 5 Boit 1 16.00
16 5C100 Wheel Bolt 5 A0
17 8C882 Capscrew - 5/8-11NC x 4, Gr.5 2 40
18 1B166 Lock Washer - 5/8" 2 .02
19 1C392 Nut - 5/8-11NC 2 07
20 5J912 HHCS, 5/8x91/2 4 -
21 3K788 Mount Plate 1 10.70
22 8C528 HHCS. 1/2-13 NC x 3" 1 .20
23 5C382 Lock Nuf, 1/2-13 NC 1 A3

1200reva02 Page 7 6K638



1200rev3-10-03 Page 7a 6KB88



#7K851 GAGE WHEEL KIT
Index Part No.
No. No. Description Req'd. Weight
A | TKT709 Gage Wheel Assembly, LH 1
B 7K710 Gage Wheel Assembly, RH 1
1 TK776 Gage Wheel Bracket, LH 1
TK779 Gage Wheel Bracket, RH 1
2 7K286 Top Link 2
3 7K7886 Gage Wheel Arm 2
4 | 6K294 HHCS 1-8 x 7 1/2", Gr. 5, zp 2
5 | 7TK511 Hub and Spindle 2
6 7K512 Spindle 2
7 1 6D336 Wheel Hub 2
8 1C871 Flat Washer -- SAE 2
9 60284 Slotted Nut 2
10 | 6D337 Hub Cap 2
11 1C788 Cotter Pin 2
12 5C913 Bearing Cone LMG67048 2
13 | 5C914 Bearing Cup LM67010 2
14 | BC4ATS Bearing Cup EM48510 2
15 5C480 Bearing Cone LM48548 2
16 6D338 Seal National 200335 2
17 | 5C100 Wheel Bolt 12
18 | 5D335 HHCS, 1/2-13 x4, Gr§, ZP 2
19 §5C392 Lock Nut, 1/2-13, Gr. B, ZP 2
20 | 6D306 Lock Nut, 1-8, Gr. B, ZP 4
21 3K176 U Bolt, 3/4-10 x 7 13/16 x 6 3/4, ZP 4
22 | 6C729 Lock Nut, 3/4-10, gr. B zp 8
23 | TK790 Pivot Bolt 2
24 | 8D922 HHCS, 1-8 x4 1/2, Gr. 5, ZP 2
25 | 9D693 Grease Fitting, 1/8 PTF x 65° 2
26 2J716 Nut, Hex Slotted, 1 1/2-6 2
27 6D049 Coftter Pin, 1/4 x 2 1/2, ZP 2
28 6KO22 6 Bolt Whee! Assembly 2
1200rev3-5-03 Page 7b BKB8E



46

45 }f HOSE CLAMP
B Assembly

44... tgg:
- /,{&\/\E’)\

*Welded
to Frame

& o
RN
22

1
(section view,
plate removed)

1200rev?-7-04 Page 7c 6K688



#8K341(Pull-Type)
#8K455(3-Pt. Hitch) LIFT ASSIST KIT
Index Part No.
No. No. Req'd Description Weight (#)
BK341 1 Lift Assist Full Assembly (Pull Type) [ltems 1, 2, 20, 28 & 29] .. 2382.0
8K455 1 Lift Assist Full Assembly (3 Pt Hitch) [ltems 1, 2, 20, 28 & 28] . 2376.0
1 8K411 2 Lift Assist Rear Assembly (items 14-19) ....ooveivniiciiic 401.33
2A 8K431 2 Complete Castor Asembly (items 2, 8-13,40 & 41}....cceeee 381.88
2 8K435 2 Castor Assembly {items 3-8 & 38, 39) .ovviiicir 249.23
3 8K437 2 Pivot Frame Weldment ... 131.82
4 8K436 2 Wheel Arm Weldment ..o, 116.05
5 8KE07 2 Bearing Assembly (items 39, 42, 43) ....occooviriiviiii 18.62
6 73142 3 Machinery Bushing, 2" x 3" X 14 Ga. ..ccooicvivcii i, .08
7 6K284 2 COlIAN Lot e e e e 1.07
8 44410 2 RO PIn, 3/8" X 3", ZP e .05
9 5C392 16 Lock Nut, 1/2-T3NC G BZP . 04
10 1J486 16 HHCS, 1/2-13NCx 2 1/2" Gr 5, ZP i A7
11 3J609 16 Hex Wheel Bolt, 9/16-18 NC x 1" Gr5, ZP .o A7
12 8K432 2 Shaft Weldment, 8 hol ....ciiiiri e 19.81
13 B6K932 2 Wheel & Tire ASSEMDIY ....c..iciiiiriecii e e 97.87
14 B8K428 2 LOWET ATTT Lottt ciiie s e iee e en s s s reraenenrer s s vanta s sosnreseneneen s 73.27
15 8K422 2 Bracket, Lift ASSISt ..o 137.43
16 8K427 2 UPPET AT 1ottt s s e ne 68.06
17 8K096 4 HHCS, 1-8 NC X 8 1/2", G 5 oo e neenns 2.22
18 60306 8 Lock Nut, 1-8 NG ..o e sre v e e vee e raneerese e .29
19 2K062 4 HHCS, 1-8NC X 9", G 8 e 2.33
20 8K447 2 Lift Assist Beam Assembly {items 21-27) «.oooccvirvvvincninniinneen 3256.43
21 8K412 2 Beam, Top Support Weldment. ..., 115.70
22 8K417 2 Beam, Bottom Support Weldment ... iiiinec e 100.32
23 8K419 2 Beam, CenterWeldment ... 88.91
24 6C729 16 Lock Nut, 3/4-T0 NC ..ot e A3
25 3J578 16 HHCS, 3/4-TO0NC X 97, G 5 oovrvviee e e 1.27
26 9D989 16 U-Balt, 5/8-11 NC x4 T118” x 5 5/8" e 1.12
27 5C461 32 Lock Nut, 5/8-11 NC .oorviiieeiriier ettt e 07
28 2K094 1 Hydraulic Cylinder, 4 1/2 x 8 (Right side} ...........ciiiiciiiiiin 112.29
29 2K093 1 Hydraulic Cylinder, 4 3/4 x 8, {(shown —Left side) .. e 10546
30 6.J651 1 Transport Lock (Right side, not shown-For cylinder #2K094) 4.68
31 6J650 1 Transport Lock { Left side, shown -For cylinder #2K083) ......... 3.78
32 3C335 2 CIBVES PiM ..ottt e e e e e 19
33 4C856 2 Hairpin Cotler ... -
34 BK477 2 Stroke Control Segments, (set of 4 segments) .....ccceviviveen 5.37
35 4D957 16 HHCS, 3/4-T0NC X 2 14" e 43
36 7J067 4 Clevis Pin, 17 X 4" oo eeree et e .87
37 6C468 8 Cotler Pin, 3/18" X 2”7 e e -
38 90923 2 Grease Fitfing, 1/8 PTF X 11/168" .o -
39 1C737 2 Set Screw, 3/8-16 NC x 1/2" cup point, ZP ... 012
40 24431 2 Decal, Amber Reflective ... -
41 4D645 2 Flange Bearing ....coveveeon ittt s 5.89
42 BK276 2 Bearing HouSINg ... 15.54
43 8K444 4 BUSHING oo e e s e e s 1.53
Hose Clamps
44 4K900 8 Clamp Pair, .87 DHa. e erecr et 47
45 4K903 8 TOP PlALS oo s .06
46 1K204 16 Capscrew, 1/4 X 1 1/2" Hex Hd o .03
47 4K905 4 Base Plate (double) ... -
1200re7-7-04 Page 7d 6688



AN

1200rev5-30-03

Page 7e

6K688



#8K341(Pull-Type)
#8K455(3-Pt. Hitch) LIFT ASSIST HYDRAULICS
Index Part No.
No. No. Description Reqg'd. Weight
1 7K719 90 Degree Elbow 4
2 7K708 Adapter 2
3 4K912 Male Tractor Tip 2
4 8K449 Hydraulic Hose, 3/8" x 300" 1
5 8K450 Hydraulic Hose, 3/8" x 396" (Pull-Type Kit) 1
8K452 Hydraulic Hose, 3/8" x 228" (3 Pt. Hitch Kit} 1
6 8K451 Hydraulic Hose, 3/8" x 424" (Pull-Type Kit) 1
8K453 Hydraulic Hose, 3/8" x 256" (3 Pt. Hitch Kit) 1
7 7TKE78 Cable Tie 10
8 2K084 Hydraulic Cylinder, 4 1/2x 8 1
9 | 2K083 Hydraulic Cylinder, 4 3/4 x 8 1
10 7J067 Clevis Fin, 1" x 4" 4
11 6C468 Cotter Pin, 3/16"x 2" 8
- 1 8K448 Instruction sheet (not shown) 1
1200rev5-30-03 Page 7f 6K688



14"

S13834 UNVHS SV £INS3AY
QN0 AYACNI SNCHYES ANV
QFQYOT DNIHISE S XNVHE
NOILISOd 034didlL
FHL Ml XNVYHS BHL SNIGTOH
HOILOAEISA0 ANY 29007510 OL
1333 MO SGRYH 3$N 10N 0QYO1

HIAND SAYMIV SEMNYHS

ONINNYM 7/

{sopis yzoq)

@W/ (sepis

y3oq) g1

6K688

Page 8

1200revO02



AUTO-RESET SHANK ASSEMBLY (Prior to Jan 20, 2003)
Index Part Ne. Req'd

No. No. Description per shank Weight
- B6K795 Reset Shank Mount (items 1-29) - 469.0
1 6K790 Front Clamp 1 29.0
2 | 4K483 Capscrew, 1-8 NCx 8" Long G. 5 4 -
3 | 6D306 Lock Nut, 1-8 NC Hex Stover 4 -
4 6K883 Decal, Warning-Shank Under Load 2 -
* 6K791 Shank Mount Assembly (items 6-29) - 405.0
6 TK575 Shank Mount {items 6, 7) 1 125.0

7 6K753 Bushing 1
8 | 6K761 Pivot, L.H. 1 15.0
9 | 6K762 Pivot, R.H. 1 16.0
10 | 6K768 Pipe 1 .6

1" 6K769 Capscrew, 3/4-NC x 8 1/2" Gr. 5 4
12 | 6C729 Lock Nut, 3/4-10NC Hex Stover 7 A2
13 | 6K770 Shank Clamp 1 68.0
14 | 6K775 Pivot Bolt 2 6.0
15 | 9D923 Grease Zerk 4 -
16 | 7D795 Flat Washer, 1 1/2" SAE 2 -

17 7KB35 Plug Assembly (after March, 2002) 1

18 | 3K786 HHCS, 3/4-10NC x 4 1/2" Grb/zp 2
4K002 Cap Screw, 3/4-16 NF x 4" Gr. 8 (Prior fo March, 2002) 2 -

19 1C133 Flat Washer, 3/4” Std./zp

20 | 6K778 Spring Assembly (items 21-29) 1 164.0
21 6K779 Spring Bracket 1 18.0
22 6K780 Spring Rod 2 12.9
23 84852 Lock Nut, 1 1/8-12 NF 2 -
24 | 6K781 Pipe 2 6.6
25 B6K751 Spring 2 38.0
26 6K782 Trunion Bracket 1 3.0
27 | BK783 Plate 1 2.75
28 2J716 Slotted Nut, 1 1/2-6 Hex 4 -
29 | 6D049 Cotter Pin, 1/4" x 212" 4 -

30 | 6C728 Lock Nut, 3/4-1ONC Hex Stover 7

60918 Lock Nut, 3/4-16NF Gr. C (Prior to March, 2002) 2
3 B6K793 Straight Shank 1 64.0
32 1 6K796 Wear Strip Bracket 1 1.3
33 | eDv42 Cap Screw, 3/4-10NC x 3" Gr. 5 1 -
34 3K573 Parabolic Shank 1 43.3
35 | 6D918 Lock Nut, 3/4-16NF Gr. C 2 -
36 | 6K767 Bushing 2 .19

1200rev902 Page 9 6KB688



STIAE

NOLLVDOOT SIHL LV
17108 ¢ 3avHO 38N

INVIAHOJdINI

SLISIY SINVHS SV LINS3Y
aINOT AMNFNI SNOIAAS ANY
a30V0T DNIMGS S1 HNYHS
NOULISO AL
3RL NI HNYHS SHL ONIGIOH
NOILINBLSEO ANV 3D00TSIA OL
1334 ¥O SANVH 380 1ON OQVO1

HIANN SAVMIY SIMNVHS

| ONINYVM /)

BKGE8

Page 9a

1200rev2-5-04



AUTO-RESET SHANK ASSEMBLY (after May, 2003)
index Part No. Req'd
No. No. Description per shank Weight
- BK791 Shank Mount Assembly (items 1-37) - 450.8
1 8K365 Shank Mount, Autc reset - 125.0
2 8KB25 Pivot Assembly, L.H. 1 20.85
2a 8K621 Spring Bushing 2
3 8K626 Pivot, Assembly, R.H. 1 20.85
4 6K769 Capscrew, 3/4-NC x 8 1/2" Gr. 5 4
5 6C729 Lock Nut, 3/4-10NC Hex Stover 7
B BK770 Shank Clamp 1 68.0
7 7K861 Pivot Weld 1
8 6K778 Spring Assembly (items 9-17) 1 164.0
9 BK779 Spring Bracket (wf 8K460 spring bushings) 1 18.0
10 B6K780 Spring Rod 2 12.9
11 8J852 Lock Nut, 1 1/8-12 NF, Gr. B, ZP 2 -
12 6K781 Pipe 1 6.6
13 6K751 Spring 2 38.0
8Ke27 Trunioh Assembly (items 14, 14a) 1 28.67
14 8K619 Trunion Bracket 1 28.22
14a 8K620 Inner Ring 2 .23
15 B8K783 Plate 1 2.75
16 24716 Slotted Nut, T 1/2-6 Hex 3 -
17 6D049 Cotter Pin, 1/4” x 2 1/2" 3 -
18 90923 Grease Zerk 1 -
19 BK775 Pivot Bolt 1 6.0
20 7795 Flat Washer, 1 1/2" SAE 2 -
21 6K768 Pipe 1 6
22 8K367 Plug Assembly 1
23 8K364 Bushing 1
24 6D037 HHCS, 5M16-18 NCx 1" Gr. 5, ZP 2
25 80922 HHCS, 1-8 NC x4 1/2", Gr. 5, ZP 1
26 2D488 HHCS, 3/4 -10 NC x 5", Gr. 5, ZP 1
27 60918 Nut, Lock, 3/4-10 NC, Gr. B, ZP 1
28 6D306 Lock Nut, 1-8 NC Hex Stover 1 -
29 3c127 Flat Washer, 5/16 8TD, ZP 2
30 20458 Flat Washer, 3/4 SAE, ZP 1
31 1C182 Flat Washer, 3/8 Std., ZP 1
32 aCc0e78 HHCS, 3/8-16 NCx 1 114", Gr. 5, ZP 1
33 1C183 Lock Washer, 3/8" ZP 1
34 1C362 Lock Washer, 5/16", ZP 2
35 1C787 Flat Washer, 1.0 STD, ZP 2
36 70919 Lock Washer, 1", ZP 2
37 8K369 HHCS, 1-8 NC x 2", Gr. 5, ZP 2
38 8K370 Straight Shank 1 64.0
39 3K573 Parabolic Shank 1 43.3
40 6K883 Decal, Warning-Shank Under Load 2 -
41 6K790 Front Clamp 1 29.0
42 4K463 Capscrew, 1-8 NCx 8" Long G. 5 4 -
43 8K801 Narrow Shank Leg 1 53.7
44 9K129 Decal, Caution-Grade 2 Bolt 1 -

** Note: As a result of a weldments-fo-casting conversion, the trunion bracket casting will not be interchangeable with its welded
counterpart. Therefore, the trunion casting and the trunion/wear sleeve assembly have been given different part numbers. Those
castings which are directly inferchangeable with their welded counterpart have kept the same number as the weldments. Therefore:

if you order: You will receive
(1) 6K782-Welded Trunion Brkt...... (1) 8K627-Trunion Asm, (1) 8K625-Pivot Asm, (1) 8K626-Pivot Asm.
(1) BK761-Pivot Brkt. ...coocovvrinnnnn (1) 8K627-Trunion Asm, (1) 8K625-Pivot Asm, (1) 8K626-Pivot Asm.
(1) 8K762-Pivot Brkt. .....cc.ceevenene, {1y 8K627-Trunion Asm, (1) 8K625-Pivot Asm, (1) 8K626-Pivot Asm.
(1} BK8619-Cast Trunion Brkt. .......... (1) 8K627-Trunion Asm, which includes (2) 8K620 sleeves

1200rev9-17-04 Page 9b 6K688



1200revo02 - Page 10 6K688



SHEAR BOLT SHANK ASSEMBLY(prior to January 20, 2003)
Index Part No.
No. No. Description Reqg'd. Weight
7KB857
- 6K807 Rigid Shank Mount 1 156.57
1 TK834 Bracket 1 140.0
6K803 Bracket {prior to March 27, 2002) 1 140.0
2 6K790 Front Clamp 1 29.0
3 | 4K483 Cap Screw, 1-8 NC x 8" Long Gr. 5 4 -
4 6D306 Lock Nut, 1-8 NC Hex Stover 4 -
5 3K786 HHCS, 3/4-10NC x4 1/2" Gr. 5 /zp
4K002 Cap Screw, 3/4-16 NF x 4" Gr. 8 (prior to March 27, 2002) 2 -
6 6C729 Lock Nut, 3/4-10 NC Grade B 2 -
6D918 Lock Nut, 3/4-16 NF Grade C (prior to March 27, 2002) 2 -
7 6K793 Straight Shank 1 64.0
8 3K573 Parabolic Shank 1 43.3
9 1C133 Flat Washer, 3/4" Std./zp 2
10 TK635 Plug Assembly (after March, 2002) 1
1200rev902 Page 11 6K688



IMPORTANT

USE GRADE 2 BOLT
AT THIS LOCATION

1200rev2-5-04 Page 11a BK688



SHEAR BOLT SHANK ASSEMBLY (after January 20, 2003)
Index Fart No.
No. No. Description Reqg'd. Weight
TKB57 Bracket Assembly 194.4
1 8K373 Bracket 1 140.0
2 6K790 Front Clamp 1 20.0
3 4K463 Cap Screw, 1-8 NC x 8" Long Gr. 5 4 -
4 60306 Lock Nut, 1-8 NC Hex Stover 4 -
5 8K367 Plug Assembly 1
G 8K364 Bushing 1
7 | 6D037 HHCS, 5/16-18 x 1" Gr. 5, ZP 2
8 |8D922 HHCS, 1-8 NC x 4 1/2", Gr. 5, ZP 1
9 | 2D488 HHCS, 3/4 10 NC x 5", Gr. 5, ZP 1
10 | 6C729 Nut, Lock, 3/4-10 NC, Gr. B, ZP 1
11 6D306 Lock Nut, 1-8 NC Hex Stover 1 -
12 130127 Flat Washer, 5/16 STD, ZP 2
13 | 2C458 Flat Washer, 3/4 SAE, ZP 1
14 1C182 Flat Washer, 3/8 Std., ZP 1
15 | 9C078 HHMCS, 3/8-16 NC x 1 1/4", Gr. 5, ZP 1
16 1C183 l.ock Washer, 3/8" ZP 1
17 1C362 Lock Washer, 5/16", ZP 2
18 8K370 Straight Shank 1 64.0
19 3KET3 Parabolic Shank 1 43.3
20 8K801 Narrow Shank Leg 1 53.7
21 9K129 Decal, Caution-Grade 2 Bolt 1 --
1200rev2-5-04 Page 11b 6K688



14, 15, 16

/
(']

A )

e \

)

=

[N

27 g
=

0

‘,_ @

[o1]

=

w

[]

1]

<

=
2
=
[%]
@
A=
i~ O
o
St
‘gw
=
3-.'9
2
o
f=y
9
f=3
<

END VIEW
phieida) A

1200rev2-2-04 Page 12 6KB688



POINT & WEARSTRIP OPTIONS
Index Part
No. No. Description Weight
A | K791 Shank Assembly - {shown: Auto Reset w/ Parabolic Shank) 469.0
1 3K573 Parabolic Shank 43.3
2 8K370 Straight Shank 64.0
2a K801 Narrow Straight Shank (3/4") 38.0
3 3K820 2-1/2" Flat Point [3K806] w/ Hdw. 6.5
4 6K853 V-Cast Steel Point [6K852] w/ Hdw. 13.4
TKE73 V-Cast Steel Point [7K548] w/Hdw. (for 3/4" shank) 14.5
5 TK365 2 1/2” Fiat Steel Point [7TK362] w/ Hardware 10.6
6 7K366 7" Winged Alloy Point [7K363] w/ Hdw. 16.9
7 | 6D8b4 Roll Pin, 1/2 x 2" -
8 {4C858 Roll Pin, 5/16 x 2" Plated -
9 3K580 V-Shaped Alloy Wearstrip [3K579] w/ Hdw. - ltems 9, 11, 12 9.00
10 6K587 Flat Wearstrip [BK586] w/ Hdw. 6.00
(for Parabolic Shank w/ Coverboard - ltems 10, 11, 12)
11 7C875 Capscrew - 1/2-13NC x 2 1/2" A7
12 | 5C392 Stover Nut - 1/2-13NC Hex 04
13 6K797 Reversible Wearstrip for straight shank [6K797=8K641+hdw.14-18] 10.0
13a 7K669 Wearstrip - Narrow (3/4”) straight shank [6K669 = 7K797 + hdw] 5.9
14 | 6K796 Wearstrip Bracket 1.3
15 60742 Capscrew, 3/4-NC x 3" Gr. b -
16 6C729 Lock Nut, 3/4-10NC Hex Stover _ -
Use with
- 2K118 Cover Board Kit (ttems 17-22 & 11) for Parabolic Shank only| Flat Wearstrip 9.50
17 6K478 Furrower for Coverboard 4 552
18 6K477 Coverboard bracket 4.4
19 | 6C347 Carrlage Bolt, 1/2-13NC x 1 1/4”
20 54425 Plow Bolt, 7/16-14NC x 1 1/4" #3 Hd.
21 4K551 Self-Locking Flange Nut, 7/16-14NC Gr. F Plated -
22 4K552 Self-Locking Flange Nut, 1/2-13NC Gr. F Plated -
23 9KO070 Rib Point for Narrow (3/4") Shank (9K070 + 24600, 9K077 = 9KO76)
24 2J600 Roll Pin, 5/16 x 1 1/2"
25 | 9KO77 Roll Pin,
1200rev2-27-04 Page 13 6KE688



8K848 - 270" Frames

\

TK746, 7K747,
TK748

7,8

14 (8K648 only) e Sy Ko
] L‘ P SR ,‘! <]
e T 2 o =il 1
3

1200rev8-13-05 Page 14

6K688



1200rev9-13-05

Page 15

ROW MARKER OPTION
Index Part No.
No. No. Description Reqg'd. | Wt
- 7K746 Row Marker Assembly 138", 150", 210" Frames 2
- TK747 Row Marker Assembly, 168" Frames 2
- TK748 Row Marker Assembly, 228" Frames 2
- 8K468 Row Marker Assembly, 270" Frames 2
No./Asm
1 K711 Row Marker Frame Weidment 1
2 | 8K096 HHCS, 1-8 NCx 8 1/2" Gr. 5, zp 1
3 | 6D306 L.ock Nut, 1-8 NC GrB, zp 1
4 | 7TK719 Elbow, .06MJ x .08MOR x 90° 2
5 | TK721 Link 1
6 | 7TK726 Row Marker Arm Weldment, (frames-138", 150", 210" 168" 270") 1
TK727 Row Marker Arm Weldment, { for 228" frame)
7 | 1C392 Nut, 5/8-11 NC Hex Jam, zp 2
8 3J358 Set Screw, 5/8-T1NCx 2", zp 2
9 | 3C491 Grease Fitting, 1/8 PTF x 90° 1

10 | 6K843 Hydraulic Cylinder, 3 1/2" x 16 DA 1

11 3K120 Pin 1

12 | 6C468 Cotter Pin, 3/16" x 2", zp 2

13 | 7C076 Machinery Bushing, 1° x 1 1/2" x 14ga. 4

14 | 7TK725 Extension Tube, 68" (128" & 228" frames) 1

8K467 Extension Tube, 46" w/ wid nuf (138", 150", 210", 270" frames)
8K466 Extension Tube - 2nd extenstion (270" frames)

15 TK737 Row Marker Disc Assembly (items 7507 thru 1575) 1
1501 | 3KB12 Hub 1
1502 § 5C913 Bearing Cone, Timken LMG7048 1
1503 | 5C914 Bearing Cup, Timken LMG7010 1
1504 | 7C763 Bearing Cone, Timken LM501349 1
1505 | 7C762 Bearing Cup, Timken LM501310 1
1506 | TK738 Pivot, Row Marker Disc Wid 1
1507 3J397 Washer, 3/4" x 1 3/4" x 31167, zp 1
1508 | 3C173 Nut, 3/4-16 NC Hex Slotied, zp 1
1509 | 3C350 Cotter, 5/32" x 1", zp 1
1510 | 6D337 Hub Cap 1
1511 3K613 Cap Strap 1
1512 | 8C175 HHCS, 5/16-18 NC x 1/2" Gr. 2, zp 1
1513 7C414 Grease Fitting, 1/4-28 Taper 1
1514 4J565 Seal, Singie Lip 1
1515 | 3K614 O-Ring 1

16 | 1C120 Flat Washer, 1/2" Std., zp 1

17 1C109 Lock Washer, 1/2", zp 2

18 1C380 Nut, 1/2-13 NC Hex, zp 2

18 1C266 HHCS, 1/2.13 NC x 5 1/2” Gr. 5, zp -{(138", 150", 168", 210", 228" frames) 2

30751 HHCS, 1/2-13 NC x 4 1/2" Gr. B, zp (270" frame) 2

20 6J778 Pin 1

21 | 40858 Roll Pin, 5/16" x 2". zp 1

22 | 6K153 Notched Disc, 18" 1

23 | 7K887 Depth Band 1

24 | 1D237 HHCS, 1/2-13NCx2* Gr. 5, zp 5

25 | 5C392 Lock Nuf, 1/2-13 NC Gr. B, zp 5

26 3K706 Pecal, Hydraulic Leak Warning 1

27 3J678 Decal, Danger-Bleed air from wing cylinders 1

28 9J629 Decal, Danger-Overhead elactrical wires 1

29 3J675 Decal, Danger-Falling wings

30 | 9K382 Spacer, 0.84" OD .109 Wall x 2 9/16 Long {used w/ 8K468) 1

9K383 Spacer, 0.84" CD 108 Wall x 3 1/16 Long (used w/ others) 1
6K688



e0L

10 hmmw\

BUILOBA

6K688

Page 16

1200rev1-8-04



ROW MARKER MOUNTING & HYDRAULICS
Index Part No.
No. No. Description Req'd. Weight
1 TK720 Mounting Channel 4
2 3J675 Decal, Stand Clear 8
3 | 7K722 U-bolt, 3/4-10 NC x 5 13/16" x 10 1/2" 8
4 | 7K723 U-bolt, 3/4-10 NC x 6 13/16" x 7 5/8" 4
5 16C729 Lock Nut, 3/4-10NC 24
6 7K743 Arm Cradle (168" & 228" Frames only) 2
7 34450 U-bolt, 3/4-10 NC x 6 13/16" x 5 3/4" 2
8 1C211 Lock Washer, 3/4" 6
g9 |1C210 Nut, 3/4-10 NC Hex 6
1C120 Nut, 3/4-10 NC Hex 4
10 7K705 Sequence Valve (Repair Parts 10a-10e)
t0-a | 7TK773 C1 & C2 Port Adapter
10-b TK774 Other ports Adapter
10-c 7K770 Spool [hot shown]
10-d TK771 Seal Kit [not shown]
10-e TK772 Needle Asm. [not shown]
11 1C183 Lock Washer, 3/8" 2
12 | 6C379 HHCS, 3/8-16 NC x 7/8" 2
13 7K759 Valve Mount 1
14 | 3K176 U-bolt, 3/4-10 NC x 7 13/16" x 6 3/4" 1
15 7K761 Hose Assembly, 1/4" x 68" Long {138" & 150” Frames) 2
TK762 Hose Assembly, 1/4”" x 84" Long (168" Frame) 2
8K473 Hose Assembly, 1/4" x 105" Long (210" Frame) 2
7TK764 Hose Assembly, 1/4" x 120” Long (228" Frame) 2
8K474 Hose Assembly, 1/4" x141” Long {270” Frame) 2
16 | 7K766 Hose Assembly, 1/4" x 240" Long (Pull Type) 2
TK767 Hose Assembly, 1/4" x 72" Long (3 Point Hitch) 2
17 | 7TK762 Hose Assembly, 1/4" x 84" Long (138" * 150" Frames) 2
7K763 Hose Assembly, 1/4" x 100" Long (168" Frame) 2
7K764 Hose Assembly, 1/4” x 120" Long (210" Frame) 2
7TK765 Hose Assembly, 1/4”" x 136" Long (228" Frame) 2
8K475 Hose Assembly, 1/4" x 157" Long (270" Frame) 2
18 | 4K912 Male Tractor Tip 2
19 7K708 Adapter, .06 Male JIC x .08 Male O-Ring 2
20 | 7TKG678 Cable Tie, 32" Long 10
D674 Cable Tie, 8 1/2" L.ong 10
1200revi-8-04 Page 17 8K688



1200rev2-4-04 Page 18 6K688



#7K872 SUPPORT ARMKIT

index | Part No.
No. No. Description Reqg'd Weight
1 TKB61 Pivot Weldment 1 4.0
2 1C787 Flat Washer, 1" Sid. zp 4 20
3 TK856 Arm Welment 2 84.90
4 TKB57 Sleeve 2 1.80
5 9K160 Support Arm 2 11.45
B - — - -
7 8J343 HHCS, 3/4-10NCx91/2" Gr.5 zp 3 1.33
8 7K863 Plate 1 25.05
9 7C875 HHCS, 1/2-13NCx21/2” Gr. 5 zp 8 18
10 5C392 Lock Nut, 1/2-13NCgrB zp 8 .04
11 6D528 HHCS, 1-8 NCx 6" Gr. 5 zp 2 1.67
12 3K361 Flanged Lock Nut, 3/4-10 NC Gr. B zp 3 A3
13 3C491 Grease Fitting, 1/8PTF x 650 x 3/4" 2 ..004
14 7TK246 Instruction Sheet 1 -

#7K953 SUPPORT ARM KIT (Rigid Shanks)
Index Part No.

No. No. Req'd Description Weight
15 | TK857 1 Bracket ASSeImMbBIY ..o e e 194.8
16 | 6K294 2 HHCS, 1-B NC X T 1/2" Gr. 5, ZD oo 2.0
17 | 7TK952 2 Arm Welment ..oy e s cerere 425
18 | 7TK857 2 SIBEBVE 1oiiiiiieiiieiiie e et e e s st e e e e tbe e e s e n e s eer s 1.8
19 | 7D919 2 Lock Washer, 1.0 Std., ZD veeiiiiiiniie e .09
20 1C787 4 Flat Washer, 17 81d. ZP oo 2
21 7TK863 1 PIALE oo a e e e e r e nee e s 25.0
22 | 9K061 2 3 (o] o R O ST P R OTO ST
23 | 3D751 8 HHGS, 1/2-13NC X4 172" G .5, ZD ..ot viee e s
24 | 5C392 8 Lock Nut, 1/2-13 NC grB ZD cooeeiieereeceniierieasae e ee s rae e .04
25 {6D306 8 Lock Nut, 1-8 NC Gr. 5., ZP oo 3
26 | 8D084 4 HHCS, 5/8-11 NC X4 172" G 5, ZD vocorvrirr vt ene s
27 1106122 4 Flat Washer, 5/8” STD., ZP v
28 5C461 4 Lock Nut, 5/8-T1 NC, Gr B, ZP cvri e serrvesnc e e
29 | 7K954 1 INSHUCHON SHEBL ... -

1200rev?-7-04 _Page 19 6KG88



1200rev9-13-05 Page 20 GK688



COULTER & DISC KITS

Index Part No.

No. No. Description Reqg'd. | Weight

- | 7TK873 Fluted Coulter Kit {(items 1-11, 14-16) 66.271

- | 7TK928 20" Disc Kit (ltems 1-9 and 12-16) 68.291

1 | 9K465 Hub & Spindle Assembly 1 30.482
101 | 9K453 Hub 1
102 | 5C913 Bearing Cone, Timken LMG7048 1
103 | 5C914 Bearing Cup, Timken LM67010 1
104 | 7C763 Bearing Cone, Timken LM501349 1
105 | 7C762 Bearing Cup, Timken LM501310 1
106 | 9K464 Shaft & Spindle 1
107 3J397 Washer, 3/4" x 1 3/4" x 3/16", zp 1
108 | 3C173 Nut, 3/4-16 NC Hex Slotted, zp 1
709 | 3C350 Cotter, 5/32"x 1", zp 1
110 | 6D337 Hub Cap 1
111 | 3K613 Cap Strap 1
112 | 8C175 HHCS, 516-18 NC x 1/2" Gr. 2, zp 1
113 | 7C414 Grease Fitting, 1/4-28 Taper 1
114 | 9K454 Grease Seal 1
115 ] - -
2 17K885 Coulter Mount Weldment. 1
3 | 7K858 U-bolt, 1/2-13NC x5 1/2" x 4 1/2°, zp 2
4 |5C392 Lock Nut, 1/2-13 NC Gr. B, zp 9
5 130432 Set Screw, 1/2-13 NC x 1 3/4", zp 1
6 — | em -
7 | 9K387 Set Screw, 1/2-13 NC x 2", zp 4
8 |2Dgo4 Roll Pin, 1/4" x 2", zp 1
9 | 5D051 HHCS, 1/2-13 NC x 1 3/4" Gr. 5, zp 5
10 | 7K852 Disc Coulter, 20" Wave 1
11 | 7K887 Depth Band 1
12 | 6K135 Disc Coulter, 20" 1
13 | 7TK740 Band, Disc WId. 1
- | 9K483 Block Assembly --(2) items 7 & items 14-16 1
14 | 9K060 Block 1
15 |14D345 HHCS, 1/2-13NC x 3 3/4", Gr. 5, ZP - 1
16 {1C109 Lock Washer, 1/2", ZP 1

17 | 8K410 Offset Bracket (used where normatl placement interferes w/ mast}.
1200rev10-14-05 6K688

Page 21



1200rev10-27-03 Page 29 6KB88



DUCTH.E WHEEL KIT(7K925)
BASKETKIT(TKS74) - 5pTIMIZER WHEEL KIT(7k924)
Index Part No.
No. No, Description Req'd. Weight
- TK874 Basket Kit 126.835
- TK925 Ductile Wheel Kit 182.310
- | 7K924 Optimizer Whee! Kit 191.467
1 7K867 Frame 1
2 5J337 Bearing and Collar, 3/4” 2
3 9C601 Flangette Half 4
4 60037 HHCS, 5/16-18 NC x 1" Gr. 5, zp 6
5 6748 Lock Nut, 5/16-18 NC | zp 6
6 e | e -
7 7K880 Basket Weldment. 1
8 7K920 Optimizer Roller 1
9 6K352 Crumbler End Wheel, 4 1/16" Bore 2
10 7K919 Pipe Weldment 1
11 5J375 Axle Clamp Assembly 2
12 1C109 Lock Washer, 1/27 Std. 2
13 1C390 Nut, 1/2-13 NC Hex 2
14 | 2D5635 Set Screw, 1/2-13 NC x 1 1/4", Sq. Hd., Cup PtL. 2
15 9C031 Axle Clamp 1
16 9D673 U-Bolt, Round 2 1/32" radius, 1/2-13 NC x 1/12” Thrd 1
17 7K921 Ductile Roller 1
18 9J500 Ductile Notched End Wheel, 20" 3
1200rev10-14-05 Page 23 BK688



N
\ \_/
OO

\
4 \\ \
R
4 \/ \
5, /\
5 N
\ N
33N k

P /\/ ° i -
“\ //\ /’ \ // Py

o ! - b~
< T (a’ i - Al

\

—_———

On Machine with Row Markers:

10
@/;Y
AN
- - " i —
- i
- AN
-~ g N

Position of #4K774 angle (Rear of row marker
on right side of machine {shown] - Attach to
front of row marker tube on left side.

#4K974 WARNING LIGHT KIT

index | Part No.

No. No. Description Reqd Weight
1 4K774 |  Angle 2 7.71

2 4KT772 Dual Lamp, L.H. 1 1.86

3 | 4K773 Dual Lamp, R.H. 1 1.86

4 4K780 Wishbone Harness, 10’ - {not shown) 1 1.02

5 4K781 Ag. harness, 20’ - (not shown) 1 2.18

6 3C910 Machine Bolt, 1/2" x 6" 4 -

- 1J696 Machine Bolt, 1/2" x 7 1/2” (for attaching to row marker tube) 4 -

7 1C109 Lockwasher, 1/2" 4 01

8 1C390 Hex Nut, 1/2" 4 04

9 | 4K782 Machine Screw, 1/4" x 1 1/4” 8 -
10 6J150 Flange Lock Nut, 1/4” 8 .01
11 4K970 Strap 2 1.20
12 3J615 Plastic Cable Tie, 28" - (hot shown) 12 -
13 4K940 Instruction Sheet 1 -

1200rev2-3-04 B6K688

Page 24



9K071

for ref.]

9K071: 3-POINT REAR RIGID HITCH KIT

Index Part Qty.
No. No. Req'd. Description Weight
1 9k072 1 Two Bar Welded HIfCh ...,
2 9K073 1 Center AN .. s
3 9KOG7 2 OULBE AT e et e e e
4 | 5C481 32 Lock Nut, 5/8-11NC, Gr.B, ZP ..o
5 19D989 6 U-bolt, 5/8-11 NC x 4 11/16" x5 5/8", ZP ...cvveevee v
6 | 9KO79 10 U-bolt, 5/8-11 NC x5 11/16" X 13", ZP .ooeiiiceeeieee
1200rev2-5-04 Page 24A BKE88



ltem

*10
*11
12
13
14
15
*16
17
18
i9
20
21
22

* - Not Serviced Separately

Part No.

54650
TK256
9C223
NSS
5K794
NSS
NSS
K257
NSS
NSS
NSS
7TK259
5J196
5K798
NSS
7K258
NSS
6C468
7J026
1J565
6C748
7K260

6K843G Hydraulic Cylinder, 3 1/2 x 16

Hydraulic Gear #BIW3.5-1.5-16 Painted Black
1 1/2" Rod Diameter; 31 1/2” Retracted, 47 1/2" Extended

DRescription

Pin

Tube Assembly

Lock Nut, 1-14

Wear Ring

Piston

0-Ring

Spiral Teflon Backup
Spacer

Wear Ring

Polyseal

Wiper

Rod

Clevis

Pin

Backup Ring

Packing Gland

O- Ring

Cotter Pin, 3/16 x 2"
Adapter

Capscrew, 5/16-18 NC x 2 1/2” Gr. &
Lock Nut, 5/16-18 NC Gr. 5
Seal Kit (ftems marked “*")

2
=

B A U - A RS P N s W, (L. G GV G W N, T G W I U 4

1200rev10-11-05

Page 25

Page 37

2J124

6K688




Part
No.

B

1B166
13166

C

1C109
1C109
1C109
1C109
1C120
1C120
1C133
1C133
1C182
1C182
1C183
1C183
1C183
1C210
1C210
1C210
1C210
1C210
1C211
1C211
1C211
1C211
1C211
1C362
1C362
1362
1C385
1C390
1C390
1C390
1C3092
1C392
1C302
1C393
1C393
1C659
1C714
1C714
1C737
1C787
1C787
1C787
1C788
1C86Y
1C871

1200rev7-7-04

Page
No.

P
o

ga

o o—

23
>
17
9

11
ab
11b
Ob
11b
17
3

3b
s J
17
3

3b

17
ab
11b
23
23
15
23
3

o

15

21

5

3b
7d
ob
19
19
7b

7b

Index
No.

27
18

34
i7
16
12
16

9

19

9

31
14

33
16
11

9

32

23

9

31
20

34
17

6

5
35
18
13
28

3
19

35

20
11
17

]ndcx

Part
No.

204568
20458
3C127
3C127
3C173
3C173
3C173
3C335
30350
3C350
3C350
3C491
3C491
4839
40856
40858
4858
5C077
5COTF7T
5C100
5C100
5C392
5C392
5C392
5C392
5C392
50302
50392
5C392
50392
5C461
5C479
5C479
5C480
5C480
5C651
5CO11
5Co12
5C913
5C913
5CO13
5CO13
5C914
5C914
5C914
5C914
6C347
6C379
6C406
5C4G1
6C468
6C468

Page
No.

ab
11
ob
11k
7
15
21
7l
7
15
21
19
19
[ang
7d
13
15
3
3b

7h
3

7h
7d
13

15

19
19
21
7d

7H

~
T~

e S
Mo U — 0T 0N

o

13
17
5
24A
7d
7f

Page 26

Index
No.

30
{3
29
12
il
15-8
1-8
32
12
15-9
1-9
13
22
30
33

21

G
16
17
34
23
19

o
12
25
10
24

27
14

15
29
e

10
26
12
15-2
1-2
27
13
15-3
1-3
19
12
18

37
11

Part
No.

GC468
G468
GC729
GC729
GC720
G729
GC729
67209
GC729
BC720
6C729
G729
GC748
TCO76
7CA 14
7C414
TC41 4
7TC762
7CT62
7CT63
7CT63
7C875
8C175
8C175
8C381
8C528
8C528
8C882
9Co31
9Co78
9Co78
aCIz1
9C223
9Ce01

D

10237
D237
D273
1D424
2D488
2D488
2D535
2D535
2D8G4
28584
3D432
3D751

11k

25
15
15
21
15
21
15
21
19
15
21
7d

3

23
ob
Iib
15
25

23

15

21

3b
ab
11b
15
23
7d
21
21

15

Idex
No.

12
16
11
22
24
12
30

G

10
16

5

22
13
10
15-13

A

5
32
15
9
3
3

24
9
o)

10

26

9



Part Page
No. No.
412345 21
40057 7d
S50 3
SD110 3h
510142 i5
s5D157 3
S5D157 3b
502158 3
5158 3h
503335 7h
5871 19
GlYO37 ab
G037 11h
GhHos7 23
610049 7h
GDO4O 9
6D049 alb
610284 7
6D306 7h
8D306 7d
GBD306 9
GD306 O
6306 11
G306 18
GD306 1ib
G306 15
G306 19
G336 7h
61337 5
6337 7b
6337 15
6337 21
6GD338 7h
G528 19
G529 3
GD529 3b
6D742 9
o6l854 13
GDa18 9
6Do18 9
6Do18 9b
6Do18 11
7D795 O
7D795 Sh
7DO19 ob
7919 19
80425 3
8D425 3b
80022 7h
8Do22 ob
8D922 11b
oDB73 23

1200rev7-7--04

Index

No.

5

—_——
L3 pem

19
12
| 4
16
18
18
23
24

27
20
17

9
20
18

28
11

3
25

32
10

-10
-10

16
11
10
12
33

35

27

16
20
36
19
15
[7
24
25

16

Part
No.

D674
QDGR3
8Du23
Q00923
Qo253
913889
SO89

J

1.J378
11390
11483
11486
1565
1J722
1J722
21430
21430
2J431
23431
23431
24600
23716
2J716
2J716
3J358
3J358
3J397
3J397
3J450
31578
3J609
3J675
3J675
3J678
41565
41565
53133
53195
51337
5J375
51425
5J650
5J912
5J912
6J189
6J448
61448
6J650
6J651

Page
No.

17
7h
7l
9
ob
7d
24A

13

18|
ob
3
5
15
21
17
7d
7d
15
17
15
15
21
25
25
23
23
13
25
3

3b
7d
7d

Page 27

Index
No.

25
38
15
18
26

Po

8
13
16
21
14
16
20
22
19

40

15-14
I-14
23
14

11
20

26
20

15

31
30

Part
No.

GJ778
71026
7IOG7
7J067
8J310
81310
81343
81790
8791
81852
81852
0J330
QJ331
91500
9J559
9JG20

K

1KO89
K204
2K062
2K093
2K093
2K0O94
2K094
2KI18
3K120
3K174
3K175
3K176
3K176
3K176
3K176
3K176
3K176
3KR177
3R177
3K179
3K179
3K190
3K224
3K349
3K350
3K351

3K352
3K353
3K354
3K355
3K356

Page

-1 —
VRN o 61 I 47

b

b
17
3
3h
3
3b

(S QN6 |

U 1

Uy U1 1

idex
No.

20
20
36
{0
21

14
14
23
12

18
33
28

25
46
19
29

9
28

11
13

15

30

21
14
2

3

9
11
19
20
21
12
13
14

6K688



Part
No.

BR357
3KR358
3R359
3K360
3R361

3K362
3R363
3RS73
K573
3R573
3K573
3K573
3K580
3K612
3KG12
3K613
3KG13
3K614
3KG 14
3K706
3K770
3R777
3K786
3K786
3K786
3K788
3K789
3K800
3K802
3K813
3K814
3K820
4RK002
4KG002
4K 103
4K103
4K463
4K463
4RK463
4K463
4551
4K552
4K800
4K903
4K905
4K912
4K912
5K794
5K798
GK135
GKR153

1200rev7-7-04

Page
No.

[S1 IR RNl

v i

,_..
(o]

21
15
5
7
3b
O
11
-

5

30

Gh
11
11b
13
13
7d
7
7d
7f
17
25
25
2]

15

index

—_—

—_—

_
— G~ O

[\;-.m......_...'_."I‘f-{"§

— B O WU — — D

No.

16
22
23
24
12
25
28
34
38

19

—_——
Uy oo &

[\

28
29

3

22
24

42

3
21
22
44
45
47

3
18

=
15

12
22

Part
No.

OR276
GRZ284
BR294
GR204
G352
GR477
6R478
GRL87
GRG75
GK678
GKG78
GRGBO
GR742
GK751

GK751

GR753
GK761

BR76G2
GR767
BR76G8
GK768
GK7G6S
CK76H
GR770
GR770
6K775
6R775
6K778
OK778
GR779
GR779
BR780
GR780
K781

B8K782
K783
GK783
GK790
GK790
GR720
GR790
GR791

GK791

BR793
GR7G3
BK793
BK795
GR795
BK796
GK7986
GR797
B6K800

Page
No.

7d
7d
7h
| &
23
13
13
13
3b

3
3b
13

9
ab

9

9

(s}
&)
e}

9b

9

ob

0
b
O
9by
9
ob
Q
ob
9
ob
9
9
8]
ob
8]
ab
i1
iib

9

9b

9
11
13
9
13
9

13

13
3

Page 28

Index
No.

42
7
4.

16
G

18

17

1O

17

27
15
25

13

9
36
o
21
11

13
14

19
20

13
23

Part
No.

GKBO0
GK803
BR8O7
6R843
6K853
BR857
GR875
GK883
6R883
GRO22
6KO32
GRA50
TK256
TK257
7R258
TR259
TR260
TR263
TR280
TR365
7TR366
TR431

TR511
7K512
TR&E75
TRG634
7TRG35
TKE35
TR6B57
TRGBH7T
TRE57
TRG78
TK678
TR705
7R708
7TR708
TR709
TR710
TK711

TR719
TK719
TR720
TR721

TRK722
7TK723
TK725
TK726
TR727
TK737
TK738
7R740
7TK743

Page
No.

3b
i1
11
15

13

13
9
o
7h
7d
3
25
25
25
25
25
3b
7h
13
I3
3b
7h
7h
9

11
8]

11
11
11b
19
7f
17
7
7f
17
7h
7h
15

7f
15
17
15
17
17
15
i5
15
15
[5
21
17

fdex

B
— Ui

10
L1
40
28
13
24

9

17
13

26

&

5

G
G

{7
1O

15-6
13

6K688



Part Page Index Part Page
No. No. No. No. No.
TK759 17 13 8K365 ob
TK761 17 15 BK3G7 ob
TK762 17 15 8K367 Pb
TK762 17 17 8KA69 ab
7TK763 17 17 8K370 b
TK764 17 15 8K370 b
7TK76G4 17 17 8K370 13
7K765 17 17 8K373 L1h
7K766 17 16 BK392 3
TK767 17 16 8K393 3
7K770 17 fole 8K304 3
7K771 17 10d 8K308 3
7K772 17 10e 8K309 3
TK773 i7 10a 8K410 21
TK774 17 10h 8K41 1 7
TK776 7b 1 8R4 12 7d
TR779 7h 1 8K417 7d
TK786 7h 3 BK419 7d
TK790 7h 23 8BK422 7d
7K821 7 2 BK427 7d
7TK852 21 10 8K428 7a
7TK856 19 3 8K431 7d
TK857 10 4 8K432 7
7K857 19 18 8K436 7d
7K&58 21 3 8K437 7
7K861 ob 8 8K444 7d
7K861 19 1 8K447 7d
7K863 19 8 8K448 7d
7K863 19 21 8K449 7f
7K867 23 1 8K450 7f
7K868 23 * 8K451 71
7K870 21 1-6 8K452 7f
7K871 21 1 8K453 7t
7K880 23 7 8K455 7d
7TK885 21 2 EK4A66 15
7TK886 21 * 8K467 15
7R887 15 23 8K473 17
7K887 21 11 8Ka74 17
7K919 23 10 8K475 17
TKO20 23 8 8R4T7 7d
7K92 1 23 17 8K607 7d
7KO22 23 * 8K619 9b
TRO23 23 * 8K620 9b
7KO27 21 * 8K621 ob
7KO46 19 14 8K625 ob
7TKO52 19 17 8K626 ob
7KO54 19 26 8K627 ob
8K0O96 7d 17 8K641 13
8K096 15 2 8K801 ob
8K341 7d - 8K801 11b
8K364 ob 23 SKOB0 21
8K364 11 6

1200rev10-15-04 Page 29

Index
No.

t
0

43
20

[e>RN 61 BN N

911

i

G
14
14
Is
I5
17
34
g
14
l14a
3
2a

13
13
43
20
14

Part
No.

QRrROG7
QKO70
9RO72
QKO73
QKRO77
9KO079
OK129
9K129
K160
OR387

Page
No.

24A
13
24A
244
13
24A
ob
11h
19
21

Index
No.

[\

g — W

A

6KE88



